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This test report ‘:hould not be used for public relations, advert lseme.t conduct propaganda and raised
for a suit without a written agreement of tesiing institute. and should not be used for various purposes

besides subscribed use, and is valid for 90 days from daie of issue.
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This test report including test result conducted by using the test methode which was suggested from a client.
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